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TEST DATE: 26/07/2010-01/09/2010
ISSUING DATE: 20/09/2010

CUSTOMER: ENEA-EREDU S.COOP.

_ APARTADO 97
ADDRESS: 20250 LEGORRETA (GIPUZKOA)

«LOTTUS» series chair

REFERENCE:

FEATURES:

Sleigh base chair without armrests

UNE-EN 15373:2007

TESTS REQUESTED:
TEST LEVEL:

Tests

Level 3 (severe use)

Section

Test parameters

RESULT

UNE-EN
Safety requirements 15373:2007 SATISFACTORY
sec.5.1 & sec.5.2
UNE-EN 1022:2005 | Vertical force: 600 N
Forward overturn sec.6.2 & 8.2 Horizontal force: 20N SATISFACTORY
Lateral overturn, for chairs UNE-EN 1022:2005 | Vertical force: 600 N
without armrests sec. 6.4 & 8.2 Horizontal force: 20N SATISFACTORY
Backward overturn, for chairs | UNE-EN 1022:2005 | Vertical force: 600 N
with backrest sec. 6.6 & 8.5 Horizontal force: 162,3 N SATISFACTORY
E:;E[:? applied on the 2000 N
Static load on seat and back UNE-EN 1728:2001 Force applied on the SATISFACTORY
sec.6.2.1 back: 700 N
No. of cycles: 10
Static load on the front edge | UNE-EN 1728:2001 | Force applied: 2000 N
of the seat ’ sec.6.2.2 SATISFACTORY
DL No. of cycles: 10
UNEEN e onthe
Vertical static load on back** 15373:2007 cont PP 1800 N SATISFACTORY
Annex A.2 )
No. of cycles: 10
zg;:.e applied on the 1000 N
Combined fatigue test on UNE-EN 1728:2001 | porce applied on the SATISFACTORY
sec.6.7 ) 300 N
seat and back back:
No. of cycles: 200.000
. . Force applied on the
;aetlgggton the front edge of UNE-ESNe01€7;288.2001 seat: 1000 N SATISFACTORY
o No. of cycles: 100.000

e In case of a lawsuit, the original Spanish report No. 25854 shall be taken as reference.

e The results obtained in these tests only refer to the sample(s) analysed at this centre on the date shown, and do not
involve a sample referring to production quality.

e This report will not be able to be reproduced partially without the authorization of CIDEMCO
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Tests Section Test parameters RESULT
Force applied: 760 N
Lateral static load on legs UNE-EN 1728:2001 Forcg applied on the 1800 N SATISFACTORY
sec.6.13 seat:
No. of cycles: 10
) . Drop height (mm): 300
Impact test on seat UNE-EN 1728:2001 SATISFACTORY
sec.6.15 No. of cycles: 10
) . Drop height (mm/°): 620/68
Impact test on back UNE-EN 1728:2001 SATISFACTORY
sec.6.16 No. of cycles: 10

NOTE: (**) These tests remain out of the scope of accreditation LE024 for tests on furnishing.
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Maite GURRUTXAGA
Technical Resp. for the Accreditation

e In case of a lawsuit, the original Spanish report No. 25854 shall be taken as reference.

e The results obtained in these tests only refer to the sample(s) analysed at this centre on the date shown, and do not
involve a sample referring to production quality.

e This report will not be able to be reproduced partially without the authorization of CIDEMCO



